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Format No ALPL/7.8.2

TEST REPORT

Customer Name : Greenlam Industries Ltd.
Customer Address : Village-Paterh Bhonku, Po-Panjhera, Teh Nalagarh, Dist-Solan, H.P.

Contact Person : Mr. BL Sharma

Test Report No. : A1911182

Report Issue Date  : 12.12.2019

Date of Entry : 13.11.2019
Size/Qty : 200 X 200 mm?>
Thickness : 6.0mm

Decor descriptions : 9110, 9271, 9111 (Suede)

Material Tested : Greenlam Clads-Exterior Grade Compact Laminate
Manufacture Standard: EN 438-Part 6:2016, Grade EDF

Job Start Date : 13.11.2019

Job Completion Date: 12.12.2019

Sampling Method : Supplied By Party

Total pages : 03

Conditioning : N.A.

Laboratory Environment Temperature: 25 + 2°C, Relative Humidity: RH 50+ 5%

= ®  Test Results relate only to the samples tested.
= - ®  Report should not be produced in piece meal.

= ®  Reportissued by lab should not be used for legal purpose.

Laboratory : B-100, Phase-Il, Noida-201305 (U.P) !ndia
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-1 10073-; -
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCA1;815= i PR
Contact : 8588840612, 9810281818, Ph. : 0120-4559212, 4208641, 42(;86? “;w:’ a.t e
E-mail : alplgreaternoida@gmail.com | info@atharvalab.com | Website : 5 |
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Discipline: - Chemical

TEST REPORT

Format No ALPL/7.82

Group: - Salt Spray Testing

SI.
No.

Name of the test

Test condition

Test Method

Observation

01

Resistance to
COorrosion

Salt solution :5% of NaCl
with distilled water

Test Duration : 500 hours
Test temp : 35+£2°C

pH: 6.5t0 7.2

ASTM B 117

After 300hrs

No corrosion
was observed,
No visible
changes to
appearance

After 400hrs

No corrosion
was observed,
No visible
changes to
appearance

After 500hrs

No corrosion
was observed,
No visible
changes to
appearance

After 600hrs

No corrosion
was observed.,
No visible
changes to
appearance

After 700hrs

No corrosion
was observed,
No visible
changes to
appearance

Test Results relate only to the samples tested.
Report should not be produced in piece meal.
Report issued by lab should not be used for legal purpose.

Laboratory : B-100, Phase-Il, Noida-201305 (U.P) _lndia
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,

CIN No. (U24119DL2007PTC158494), GSTIN No. (0SAAGCA1485L1ZC)

Contact : 8588840612, 9810281818, Ph. : 0120-4559212, 4208641, 42(?8603, Fax : 0120-4324818
E-mail : alplgreaternoida@gmail.com | info@atharvalab.com | Website : www.atharvalab.com
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Checked by
-End of the Test Report
®  lest Results relate only to the samples tested. TR Neo-AISIIIR2
¢  Report should not be produced in piece meal. Page 3of 3

e  Report 1ssued by lab should not be used for legal purpose.

Laboratory : B-100, Phase-Il, Noida-201305 (U.P) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
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